China Loader Spade Base Edge 9V3561 9V-3561

  • China Loader Spade Base Edge 9V3561 9V-3561

China Loader Spade Base Edge 9V3561 9V-3561, Loader Spade Nose Edge, Wheel Loader Replacement Centre Blades, Bucket Center Base Edge, Caterpillar Style Track Loader Replacement Cutting Edge, Bolt on Bucket Single Beveled Central Base Edges China Factory Supplier Expoter

China Loader Spade Base Edge 9V3561 9V-3561   Feature:
CAT Part No.:      9V3561 , 9V-3561
Type: Base Edge
DELTA SHOVEL BLADE 50 X 647 X 3370
WEIGHT
816kg
THICKNESS
fifty
WIDTH
647
LENGHT
3370
Made in China

9V3561 EDGE-CUTTING Caterpillar parts
980C

Application & Original codes for Caterpillar Loaders:
CAT 966 Spade-nose edge 6W2993
along with bolt-on edges, segments, Central edge, Left edge, Right Edge, Side edge:
4T9185, 4T9127, 4T9126, 4T9125, 4T6697, 4T9124, 4T9123
CAT loader 972 Base Edge: customize
Bolt-on edges & segment: 135-8240, 135-8242, 135-8243, 135-8241, 135-8244
CAT 980 G/H Base Edge: 9V3561 134-1748
4T7141 4T7143 4T7142 4T7142 4T7140 4T7145 4T7139 109-9123 109-9125 109-9121 109-9124 1909-9122 9W5734 9W5730 9W5737 4T7183 4T7184 4T7189
CAT 988 Base Edge: 8R4649 9V3522
Bolt on edges: 9W7533 9W5732 9W5735 9W5731 9W5737 9W5734 9W5730 4T7188 4T7187
CA988G Base Edge: 156-6388
Segment: 101-9435 , 101-9436 101-9437
Spade-nose edges application & Original codes for Volvo Loaders:
L120: 11045693 11045826 11045827 11045828
L150: 11045585 11045615 11045616 11045617
L180: 11045586 11156280 11111889 11045618 11045619
L220: 11142596 11111762 11111011 11111012
L250: 15159120 15159420 15159421 15159422
L330/L350: 11111126 11111135 11111136 11111137

Loader Bucket Cutting Edges  / Loader Base Edge
Standard or custom design
Weld-on base edges
Straight and spade nose
Bolt-on edges and segments
Wrap around edges
Weld-on corners
Bolt-on and weld-on wear plates
Underground applications
Half arrow edges with or without holes in bulk lengths or cut to size
Carbide impregnation available

T825100C Standard 25.4 mm x 152.4 mm
x 454.03 mm (1 in. x 6 in. x 177⁄8 in.)   9V4650, 9V-4650 CAT LOADER BLADES
25.4 mm (1 in.)
T825101C 7-in. Joiner 25.4 mm x 177.8 mm
x 454.03 mm (1 in. x7 in. x 177⁄8 in.)
25.4 mm (1 in.) 9V3561
T825105C RH End Segment 25.4 mm x 203.2 mm
x 454.03 mm (1 in. x8 in. x 177⁄8 in.)
25.4 mm (1 in.)
T825106C LH End Segment 25.4 mm x 203.2 mm
x 454.03 mm (1 in. x
8 in. x 177⁄8 in.)
25.4 mm (1 in.)
T825110C Short Standard 25.4 mm x 152.4 mm
x 377.83 mm (1 in. x6 in. x 147⁄8 in.)
25.4 mm (1 in.)   9V4370, 9V-4370 CAT 990 II LOADER BASE BLADE
T825111C 7-in. Joiner, Short 25.4 mm x 177.8 mm
x 377.83 mm (1 in. x
7 in. x 147⁄8 in.)
25.4 mm (1 in.)
T825115C RH End Segment 25.4 mm x 203.2 mm
x 377.83 mm (1 in. x
8 in. x 147⁄8 in.)
25.4 mm (1 in.)
T825116C LH End Segment 25.4 mm x 203.2 mm
x 377.83 mm (1 in. x
8 in. x 147⁄8 in.)
25.4 mm (1 in.)
T825230C Short Standard 25.4 mm x 152.4 mm
x 301.63 mm (1 in. x6 in. x 117⁄8 in.)
19.05 mm(3⁄4 in.)
T825233C Short RH End
Segment
25.4 mm x 177.8 mm
x 301.63 mm (1 in. x7 in. x 117⁄8 in.)
19.05 mm(3⁄4 in.)
T825234C Short LH End
Segment
25.4 mm x 177.8 mm
x 301.63 mm (1 in. x
7 in. x 117⁄8 in.)
19.05 mm(3⁄4 in.)
T825330C Short Standard 25.4 mm x 152.4 mm
x 301.63 mm (1 in. x
6 in. x 117⁄8 in.)
15.88 mm(5⁄8 in.)
T825333C Short RH End
Segment
25.4 mm x 177.8 mm
x 301.63 mm (1 in. x
7 in. x 117⁄8 in.)
15.88 mm(5⁄8 in.)
T825334C Short LH End
Segment
25.4 mm x 177.8 mm
x 301.63 mm (1 in. x 7 in. x 117⁄8 in.) 9V3561
15.88 mm(5⁄8 in.)  9V3570 9V-3570 CAT 992C Loader Base Edge
T835100C Standard 34.93 mm x 152.4 mm
x 454.03 mm (13⁄8 in. x6 in. x 177⁄8 in.)
25.4 mm (1 in.)
JAGZ (continued)
Part No. Description Size Bolt Diameter
T835101C 7-in. Joiner 34.93 mm x 177.8 mm x
454.03 mm (13⁄8 in. x 7
in. x 177⁄8 in.)
25.4 mm (1 in.)
T835105C RH End Segment 34.93 mm x 203.2 mm x
454.03 mm (13⁄8 in. x 8in. x 177⁄8 in.)
25.4 mm (1 in.)
T835106C LH End Segment 34.93 mm x 203.2 mm x
454.03 mm (13⁄8 in. x 8in. x 177⁄8 in.)
25.4 mm (1 in.) 9V3566
T835107C RH End Segment 34.93 mm x 254 mm x
454.03 mm (13⁄8 in. x10 in. x 177⁄8 in.)
25.4 mm (1 in.)  9V3567 9V-3567 CAT 992C, 992D Wheel Loader Base Edge
T835108C LH End Segment 34.93 mm x 254 mm x
454.03 mm (13⁄8 in. x10 in. x 177⁄8 in.)
25.4 mm (1 in.)
T840100C Standard 39.69 mm x 152.4 mm x
454.03 mm (19⁄16 in.x 6 in. x 177⁄8 in.)
25.4 mm (1 in.) 9V3567
T840101C 7-in. Joiner 39.69 mm x 177.8 mm x
454.03 mm (19⁄16 in.x 7 in. x 177⁄8 in.)
25.4 mm (1 in.) 9V3566
T840105C RH End Segment 39.69 mm x 203.2 mm x
454.03 mm (19⁄16 in.x 8 in. x 177⁄8 in.)
25.4 mm (1 in.) 9V3567
T840106C LH End Segment 39.69 mm x 203.2 mm x
454.03 mm (19⁄16 in.x 8 in. x 177⁄8 in.)
25.4 mm (1 in.) 9V3561
T840107C RH End Segment 39.69 mm x 254 mm x
454.03 mm (19⁄16 in. x10 in. x 177⁄8 in.)
25.4 mm (1 in.)  9V3566 9V-3566 992C 992D Loader Spade Bucket Edge
T840108C LH End Segment 39.69 mm x 254 mm x
454.03 mm (19⁄16 in. x10 in. x 177⁄8 in.)
25.4 mm (1 in.)
T840120C Long Standard 39.69 mm x 152.4 mm x
530.23 mm (19⁄16 in.x 6 in. x 207⁄8 in.)
25.4 mm (1 in.) 9V3566
T840121C 7-in. Joiner, Long 39.69 mm x 177.8 mm x
530.23 mm (19⁄16 in.x 7 in. x 207⁄8 in.)
25.4 mm (1 in.)
T840125C RH End Segment 39.69 mm x 203.2 mm x
530.23 mm (19⁄16 in.x 8 in. x 207⁄8 in.)
25.4 mm (1 in.)
T840126C LH End Segment 39.69 mm x 203.2 mm x
530.23 mm (19⁄16 in.x 8 in. x 207⁄8 in.)

More
  • Affordable Price
  • OEM Parts Available
  • Payment Easy
  • Worldwide Delivery
  • Quality Guaranteed
  • Bulk Discount

Product Range

Imperial
BRAND MODEL PART NO. DESCRIPTION WEIGHT(KG) SPECIFICATION
CATERPILLAR 446 Backhoe Loader Rear 9R3225 LH Corner
CATERPILLAR 446 Backhoe Loader Rear 9R9833 Weld On Edge
CATERPILLAR 446 Backhoe Loader Rear 9R9820 RH Corner
CATERPILLAR 446 Backhoe Loader Rear 9R9819 LH Corner
CATERPILLAR 446 Backhoe Loader Rear 9R3234 Weld On Edge
CATERPILLAR 446 Backhoe Loader Rear 9R3231 RH Corner
CATERPILLAR 446 Backhoe Loader Rear 9R3225 LH Corner
CATERPILLAR 216/226/236/246/248 1495434 Base Edge
CATERPILLAR 216/226/236/246/248 1359393 Bolt On-Flathead Scr 21 1/2 x 6-1/2x 56
CATERPILLAR 216/226/236/246/248 1359393PB Bolt On-Plow Bolts 21 1/2 x 6-1/2x 56
CATERPILLAR 216/226/236/246/248 1747965 Bolt On-Plow Bolts 19 5/8x 8x 56
CATERPILLAR 216/226/236/246/248 1747971 Bolt On-Plow Bolts 39 3/4x 8x 56
CATERPILLAR 216/226/236/246/248 1495435 Base Edge 30 3/4x 6x 62-1/8
CATERPILLAR 216/226/236/246/248 1359394 Bolt On-Flathead Scr 29 5/8 x 6-1/2x 62-1/2
CATERPILLAR 216/226/236/246/248 1359394PB Bolt On-Plow Bolts 29 5/8 x 6-1/2x 62-1/2
CATERPILLAR 216/226/236/246/248 1747966 Bolt On-Plow Bolts 32 5/8 x 8x 62-1/2
CATERPILLAR 216/226/236/246/248 1747972 Bolt On-Plow Bolts 43 3/4x 8x 62
CATERPILLAR 216/226/236/246/248 1495436 Base Edge 34 3/4x 6x 68-1/8
CATERPILLAR 216/226/236/246/248 1359395 Bolt On-Flathead Scr 32 5/8 x 6-1/2x 62-1/2
CATERPILLAR 216/226/236/246/248 1359395PB Bolt On-Plow Bolts 32 5/8 x 6-1/2x 62-1/2
CATERPILLAR 216/226/236/246/248 1747967 Bolt On-Plow Bolts 39 5/8 x 8x 68
CATERPILLAR 216/226/236/246/248 1747973 Bolt On-Plow Bolts 48 3/4x 8x 68
CATERPILLAR 216/226/236/246/248 1495437 Base Edge 38 3/4x 6x 74-3/8
CATERPILLAR 216/226/236/246/248 1359396 Bolt On-Flathead Scr 35 5/8 x 6-1/2x 74-5/8
CATERPILLAR 216/226/236/246/248 1359396PB Bolt On-Plow Bolts 35 5/8 x 6-1/2x 74-5/8
CATERPILLAR 216/226/236/246/248 1747968 Bolt On-Plow Bolts 42 5/8 x 8x 74-5/8
CATERPILLAR 216/226/236/246/248 1747974 Bolt On-Plow Bolts 52 3/4x 8x 74-5/8
CATERPILLAR 216/226/236/246/248 1647433 Base Edge 40 3/4x 6x 80-5/32
CATERPILLAR 216/226/236/246/248 1359397 Bolt On-Flathead Scr 32 1/2 x 6-1/2x 80-1/2
CATERPILLAR 216/226/236/246/248 1359397PB Bolt On-Plow Bolts 32 1/2 x 6-1/2x 80-1/2
CATERPILLAR 216/226/236/246/248 1747969 Bolt On-Plow Bolts 46 5/8 x 8x 80-1/2
CATERPILLAR 216/226/236/246/248 1747975 Bolt On-Plow Bolts 56 3/4x 8x 80-1/2
CATERPILLAR GRADER 3G8016-B 1/2 (13mm)  6 (152mm) Curved 5/8″ Plow Bolts 16.00 1/2 x 6 x 4′ (1219mm)
CATERPILLAR GRADER 9J3862-B 1/2 (13mm)  6 (152mm) Curved 5/8″ Plow Bolts 20.00 1/2 x 6 x 5′ (1524mm)
CATERPILLAR GRADER 2C3119-B 1/2 (13mm)  6 (152mm) Curved 5/8″ Plow Bolts 24.00 1/2 x 6 x 6′ (1828mm)
CATERPILLAR GRADER 8D2786-B 1/2 (13mm)  6 (152mm) Curved 5/8″ Plow Bolts 24.00 1/2 x 6 x 6′ (1828mm)
CATERPILLAR GRADER 8D2787-B 1/2 (13mm)  6 (152mm) Curved 5/8″ Plow Bolts 28.00 1/2 x 6 x 7′ (2133mm)
CATERPILLAR GRADER 8J7782-B 1/2 (13mm)  6 (152mm) Curved 5/8″ Plow Bolts 31.00 1/2 x 6 x 8′ (2438mm)
CATERPILLAR GRADER 9J3660-B 1/2 (13mm)  6 (152mm) Curved 3/4″ Plow Bolts 24.00 1/2 x 6 x 6′ (1828mm)
CATERPILLAR GRADER 9J3659-B 1/2 (13mm)  6 (152mm) Curved 3/4″ Plow Bolts 28.00 1/2 x 6 x 7′ (2133mm)
CATERPILLAR GRADER 9J3656-B 1/2 (13mm)  6 (152mm) Curved 3/4″ Plow Bolts 31.00 1/2 x 6 x 8′ (2438mm)
CATERPILLAR GRADER 9W1835-B 5/8 (16mm)  6 (152mm) Curved 5/8″ Plow Bolts 10.00 5/8 x 6 x 2′ (609mm)
CATERPILLAR GRADER 5B5567-B 5/8 (16mm)  6 (152mm) Curved 5/8″ Plow Bolts 24.00 5/8 x 6 x 5′ (1524mm)
CATERPILLAR GRADER 7D4508-B 5/8 (16mm)  6 (152mm) Curved 5/8″ Plow Bolts 24.00 5/8 x 6 x 5′ (1524mm)
CATERPILLAR GRADER 5B5564-B 5/8 (16mm)  6 (152mm) Curved 5/8″ Plow Bolts 29.00 5/8 x 6 x 6′ (1828mm)
CATERPILLAR GRADER 5D9553-B 5/8 (16mm)  6 (152mm) Curved 5/8″ Plow Bolts 29.00 5/8 x 6 x 6′ (1828mm)
CATERPILLAR GRADER 5B9561-B / 5B9562-B 5/8 (16mm)  6 (152mm) Curved 5/8″ Plow Bolts 34.00 5/8 x 6 x 7′ (2133mm)
CATERPILLAR GRADER 5D9554-B 5/8 (16mm)  6 (152mm) Curved 5/8″ Plow Bolts 34.00 5/8 x 6 x 7′ (2133mm)
CATERPILLAR GRADER 8J4043-B 5/8 (16mm)  6 (152mm) Curved 5/8″ Plow Bolts 39.00 5/8 x 6 x 8′ (2438mm)
CATERPILLAR GRADER 9J3657-B 5/8 (16mm)  6 (152mm) Curved 3/4″ Plow Bolts 29.00 5/8 x 6 x 6′ (1828mm)
CATERPILLAR GRADER 9J3658-B 5/8 (16mm)  6 (152mm) Curved 3/4″ Plow Bolts 34.00 5/8 x 6 x 7′ (2133mm)
CATERPILLAR GRADER 9J3655-B 5/8 (16mm)  6 (152mm) Curved 3/4″ Plow Bolts 39.00 5/8 x 6 x 8′ (2438mm)
CATERPILLAR GRADER 3G7966-B 3/4 (19mm)  6 (152mm) Curved 5/8″ Plow Bolts 30.00 3/4 x 6 x 5′ (1524mm)
CATERPILLAR GRADER 5D9556-B 3/4 (19mm)  6 (152mm) Curved 5/8″ Plow Bolts 36.00 3/4 x 6 x 6′ (1828mm)
CATERPILLAR GRADER 5D9557-B 3/4 (19mm)  6 (152mm) Curved 5/8″ Plow Bolts 42.00 3/4 x 6 x 7′ (2133mm)
CATERPILLAR GRADER 4Z8785 3/4 (19mm)  6 (152mm) Curved 3/4″ Plow Bolts 42.00 3/4 x 8 x 7′ (2133mm)
CATERPILLAR GRADER 3G7965-B 1/2 (13mm)  8 (203mm) Curved 5/8″ Plow Bolts 22.00 1/2 x 8 x 4′ (1219mm)
Metrics
error: Copy Prohibited HCEPARTS!